PENNINGTON 48" GRAVELY MOWER ATTACHMENT

I

MODEL 690A - PARTS LIST

,I."

PART
NO. DESCRIPTION QUAN. LOCATION
H 1913 Deck 1
H 2161 Reinforcing bars 6 Deck
> e Hex cap screws-5/16x 1-1/4 12 Reinf. bars & spdles.
i Flat washers - 5/16 12 Reinf. bars & spdles.
e Lock nuts - 5/16 12 Reinf. bars & spdles.
H 306 Safety Guard Deck - right side
# Carriage bolt - 1/2 x 1 2 Safety Guard
# Lock Washers - 1/2 2 Safety Guard
& MNuts - 1/2 2 Safety Guard
H 310 Runners Z Deck
* Carriage bolt - 3/8 x 1-1/4 2 Runners
e Hex cap screw - 3/8 x 1-1/4 2 Runners
* Lock washers - 3/8 4 Runners
* Nuts - 3/8 4 Eunners
H 827 Anti-wrap cups 3 Blades
\ H 207 Blades - lﬁ-”-"f:;htl 3
_ H 1910 Belt 5L430 = £ 2 Side pulleys
. = H 1919+ Belt 112 BBHD-— AONG 1 Drive
i WeEL 105 Idler Pulley 5" 1
Bl H 1920 Idler Pulley 7-1/2" 1
' H 1921 Bolt 5/8 x 4 1 Idler Pulley
1 H 1922 Spacer 5/8 ID 1 Idler Pulley
' % Lock Washer 1 Idler Pulley
H 1923 Nut Weldment 1 Idler Pulley
H logz24 Adjusting Screw Sleeve 1
H 1925 Adjusting Screw 1/2 x 2 1
H 1926 Trash Guard and Decal 1
H 1927 Trash Guard Supports 2 Trash Guard
# Hex cap screw 5/16 x 3/4 b Trash Guard
* Flat Washer 5/16 6 Trash Guard
* Lock Muts 5/16 f Trash Guard
& H 19238 Mounting Plate 1
H 1929 Spec. Shoulder Bolts 4 Mounting Plate
H 1930 Spec. Washers 4 Mounting Plate
* Hex cap screws 1/2 x 1-1/4 b Mounting Plate
2 * Lock Washers 1/2 T b Mounting Plate
g * Nuts 1/2 b Mounting Plate
H 1916 Pulley and tapered hub 1 P.T.O.
H 1911 Pulley and tapered hub 2 Side spindles
I B Pulley and tapered hub 1 Center spindle

* Can be obtained locally

6?45 Rev. 462




PENNINGTON 48" GRAVELY MOWER ATTACHMENT

MODEL 690A - PARTS LIST

FPART
NO. DESCRIPTION QUAN. LOCATION
H 251A8 Side Spindle Assembly-Right 1 Deck
H 251A9 Side Spindle Assembly-Left 1 Deck
H251A10 Center Spindle Assembly 1 Deck
H 1931 Housing 2 Center & right spindle
H 1932 Housing 1 Left spindle
H 49 Housing ring - 5000-156 & All spindles
H 1933 Shaft 1 Center spindle
H 1934 Shaft 2 Side spindles
H 826 Shaft Ring - 5100-66 6 All spindles .
H 829 Bearings - 203 KD b All spindles
H 828 Grease Seal - 63 x 105 6 All spindles
H &3 Woodruiff Key - 1/2 x 1/8 3 All spindles
H 52 Drive collar 3 All spindles
H Z3A Special washer 1/2 3 All spindles
5 Lock washer 1/2 3 All spindles
H 862 Alemite grease fitting 3 All spindles
H 54 Nut - (N.F.) 1/2-20 3 All spindles
H 171A4 Wheel-Fork Assembly Z V.
H 44 Wheel Fork 2 Wheel-fork assembly
H 674 Wheel - 8 x 2. 75 2 Wheel-fork assembly
H 931 Axle Bolt 2 Wheel-fork assembly
5212 Lock nut (N.F.) 5/8 2 Wheel-fork assembly
H 3 Spacer 1/2" Z Wheel-fork assembly
H 7 Spacer 1" 2 Wheel-fork assembly
H 232 Safety Pin 2 Wheel-fork assembly
H 862 Alemite Grease Fitting 2 Wheel-fork assembly
69lA P.T.O. Assembly 1
H 1935 Clutch dog 1 P, T.05
H 1936 Housing 1 PO,
H 1135 Housing Ring (5000-206) 2 P, T.0:
H 1937 Shaft 1 Sl il
H 1134 Shaft Ring (5100-98) 2 S L 5
H 1157 Bearing 205KD 2 B G
H 1136 Grease Seals (63-303) Z B.T.0.
H 1939 Woodruff Key 3/16 1 S il
H 862 Alemite Grease Fitting 1 50 g
H 312 Lock Nut (N.F.) 5/8 1 P.T.6.

* Can be obtained locally



